
E
d 

: 
R

ev
 : 

				
	




INSTRUCTION

 0
4/

23
G

R
LD

TO
O

R
X

LP
X

50
00

00

LPX5000



1970

1425

1305

Assembly  Dimension:1970×1305×1425

2



1 ×1 2 ×1 3 ×1 4 ×1

5 ×1 6 ×1 7 ×1 8 ×1

9 ×1 10 ×1 11 ×1 12 ×2

13 ×1 14 ×1 18 ×115 ×1

19 ×1 21 ×1 22 ×1 23 ×1

24 ×1 26 ×1 27 ×1 32 ×2

3



34
×6

45
×2

44
×2

4



6#×1

5#×1

3#×1

64 ×46

63 ×8

5



2

3

4

59

64

64

69

69

64

54

1

59

6



5

6

55

64

58

68

58

68

2

3

4

4

5

7



4

19

8



9

23

51

63

52

51
63

×4       Φ16×Φ8.4

52

9



12

13

22

57

64

60

66

65

60

66

65

64

69

9

4

10



9

7

8

24

34

34

51

63

62

65

70

65

26

65

70

65

70

51

62

65

×4       Φ24×Φ13.5

63

×4       Φ16×Φ8.4

70

×3       M12
34

11



4

10

11

18

46

27

62

65

34

34

65

65

70

34

70

65

×4       Φ24×Φ13.5

70

×3       M12

1 2 3

12



14

15

21

32

32

44

53

53

69

69

64

56

64

64

64

56

44

45

64
×16         Φ20×Φ10.5

69

53

56

9

13



1

3
7

2

3

4

5

6

7

8

9

1
0

1
1

1
2

1
3

1
4

1
5

1
6

1
7

1
8

1
9

2
0

2
1

2
2

2
3

2
4

2
5

2
5

4
6

2
7

2
8

2
8

2
9

2
9

3
0

3
1

3
2

3
2

3
3

3
3

3
4

3
4

3
5

3
6

3
7

3
7

3
7

3
8

3
9

4
0

4
1

4
1

4
2

4
2

4
3

4
4

4
4

4
5

2
6

6
7

4
8

4
8

4
8

4
9

4
9

5
0

5
1

6
3

5
1

6
3

5
2

5
3

5
3

3
7

5
4

5
5

6
4

6
9

6
9

3
7

3
7

5
7

6
4

5
8

6
8

5
8

6
8

5
9

6
4

6
0

6
6

6
5

6
0

6
6

6
5

6
1

6
5

6
2

6
5

3
4

6
2

6
5

7
0

6
5

6
5

7
0

6
5

7
0

6
5

7
0

6
4

5
6

6
4

5
1

5
1

3
4

3
4

6
5

6
5

7
0

6
4

6
9

3
4

7
0

6
0

6
6

6
5

6
4

6
4

5
6

3
8

6
4

6
9

6
9

6
4

4
7

4
0

14



KEY NO. PART DESCRIPTION SPEC Q'ty KEY NO. PART DESCRIPTION SPEC Q'ty
1  Front Stabilizer 1 39 Sleeve □50×□45 1

2 Left Oblique Bracket 1 40 Rubber Bumper 65×100×12 2

3 Right Oblique Bracket 1 41 Grip φ23×150 2

4 Skew Frame 1 42 Limit Set φ30×φ25×50 2

5 Rear Connecting Frame 1 43 Cover φ19×50 1

6 Connector 1 44 Spring Clip φ49 2

7 Backrest Pad  Adjuster 1 45 Spring Clip φ24.5 2

8 Backrest Pad Mount 1 46 Stud Bolt M12×260 1

9 Sliding Frame 1 47 Washer φ44×φ25.5×3 1

10 Foot Stand 1 48 Sockct Head Allen Bolt M6×15 3

11 Pedal Stand 1 49 Set Screw M6×6 2

12 Guide Rod 2 50 Set Screw M10×16 2

13 Connector Tube 1 51 Allen Bolt M8×20 10

14 Left hand stand 1 52 Allen Bolt M8×55 2

15 Right hand stand 1 53 Allen Bolt M10×25 2

16 Rotating hand stand 1 54 Carriage Bolts M10×60 2

17 Hook 1 55 Hex Bolt M10×16 12

18 Adjuster 1 56 Hex Bolt M10×25 8

19 Pin axle 1 57 Hex Bolt M10×65 4

20 U-shaped Pin 1 58 Hex Bolt M10×75 6

21 Bearing Rod φ25×1270×M10 1 59 Hex Bolt M10×105 4

22 Bracket 140×81×13×4 1 60 Hex Bolt M12×25 4

23 Seat Pad 360×350×310×55 1 61 Hex Bolt M12×110 8

24 Backrest Pad 650×310×260×55 1 62 Hex Bolt M12×115 2

25 Diamond Floor Covering 127×127×12 2 63 Washer 8 8

26 Achse φ16×M12×394 1 64 Washer 10 46

27 Lock Knob M18×φ12 1 65 Washer 12 28

28 Decorative Cover φ33.5×φ6.6×25 2 66 Spring Washer 12 4

29 Retaining Ring φ34.5×φ26.5×14×M6 2 67 Washer φ13×φ6.5×2 1

30 Spring φ12.4×φ1.2×38.2 1 68 Washer φ30×φ10.5×2.5 6

31 Rollers 8 69 Aircraft Nut M10 18

32 Long Olympic Sleeve 2 70 Aircraft Nut M12 14

33 Bushing φ25×φ22×φ16×10 2 Allen Wrench 3# 1

34 Bushing φ25×φ18×φ12.2×13 6 Allen Wrench 5# 1

35 Square End Cap □44 1 Allen Wrench 6# 1

36 Square End Cap □70×30 1

37 Square End Cap □40×80 10

38 Square End Cap □50×70 2

PARTS LIST

15



GARLANDO SPA
Via Regione Piemonte, 32 - Zona Industriale D1 

15068 - Pozzolo Formigaro (AL) - Italy
contact@toorxprofessional.it

www.toorxprofessional.it


	LPX5000.pdf
	IMBELL封面
	注意事项
	组装尺寸图
	零件明细01
	零件明细02
	零件明细03
	分步图01
	分步图02
	分步图03
	分步图04
	分步图05
	分步图06
	分步图07
	分步图08
	爆炸图




